nECHg

ILLUSTRATED PARTS LIST
LAWN MOWERS

MODEL
LM-204
LM-204P

ECHO, INCORPORATED P/N 999222-01881
400 Oakwood Rd.
Lake Zurich, Il. 60047 0189



FIGURE 1

DECK ASSEMBLY

POWER PROPELLED
MODEL




PARTS LIST - FIGURE 1

QUAN. QUAN.
[-%
REF. g é REF. é %
NO. PART NO. 51 S | DESCRIPTION NO. | PARTNO. =i | =3 | DESCRIPTION
1 700-892-138 | 4 | 4 | AXLE- Assy. (incl. #5) 32 | 700-994-313 1 DECK (incl. #9)
2 700-993-958 | 4 | 2 | WHEEL & TIRE 700-994-315 1 | DECK (incl. #9, #58 & #59)
3 700-359-180 | 4 | 2 | BOLT- Hex Hd. (5/16-18) 33 | 700-445-775 4 | 2 | NUT- Flange (5/16-18)
4 700-991-287 | 4 | 2 | ARM- Wheel adjusting 34 | 700-400-104 1 SCREW (1/4-20 x 1/2")
5 700-444-850 | 4 | 4 | NUT- Hex (3/8-16) 35 | 700-375-276 1§11 | SPRING
6 700-336-623 | 4 | 4 | KNOB .36 | 700-993-975 2 | WHEEL & TIRE ASSY.
7 700-980-087 | 4 | 2 | INDEXING SPRING & PIN ASSY. 37 | 700-204-244 1 | PINION-R.H.
8 700-358-362 | 4 | 2 | SPACER 38 { 700-313-659 2 | PAWL
9 700-992-864 | 2 | 2 | STUD 39 ] 700-351-077 2 | WASHER
10 700-994-311 1 | 1 | RING- Engine 40 | 700-359-500 2 || WASHER
11 700-453-023 1} 1 } WASHER- Flat (1/4") 41 | 700-990-074 2 || DRIVE WHEEL & SUPPORT ASSY.
12 700-359-256 | 1 | 1 | DEFLECTOR 42 | 700-991-288 2 ] INDEXING SPRING & PIN ASSY.
13 700-408-880 | 3 { 3 | SCREW- Hex Hd. (8-32 x 3/8") 43 | 700-359-141 2 | SPACER
14 700-992-858 | 1| 1 | PIN-Hinge 44 | 700-454-037 2 | WASHER
15 700-338-460 | 1 | 1 { LABEL- Warning 45 | 700-353-406 A/R] WASHER
16 700-9906-567 | 1 | 1 | ROPESTOP 46 | 700-328-147 4 | WASHER- Shim
17 700-992-974 | 1 | 1 | NUT-Wing 47 | 700-458-451 2 | RING- Eaton
18 700-892-998 | 1 | 1 | DISCHARGE COVER (incl. #15) 48 | 700-375-748 1 | SPRING- Extension
19 700-460-014 | 1 | 1 | PIN- Cotter (3/32 x 3/4") 49 | 700-390-165 1 | BELT- Drive
20 700-375-391 111 {ROD 50 | 700-359-266 1 | SPRING- Compression
2t 700-408-878 2 | 2 | SCREW- Hex Washer 51 700-994-309 1 | COVER- Rear
‘ (1/4-20 x 3/4") 52 700-422-505 1 | SCREW- Set (1/4-20 x 3/8")
22 700-339-238 | 1 | 1 | FLAP-Drag | 53 700-993-007 1 | PULLEY-Drive
23 700-984-308 | 1 COVER- Rear 54 700-375-400 1 | BRACKET- Gear Box Cover
24 700-991-286 | 1 COVER- Belt opening 55 700-408-865 1 | SCREW- Sems thd.
25 700-444-708 | 1 NUT (1/4-20) (1/4-20 x 9/16")
26 700-403-753 | 1 | 1 | SCREW- Hex Hd. 56 { 700-994-312 1 | COVER- Drive
(375 x1.2) 57 | 700-408-879 1 | SCREW- (1/4-20 x 3/4")
27 700-446-142 | 1 | 1 | WASHER- Lock (3/8") 58 | 700-991-065 1 | CLAMP- Cable
28 700-392-422 { 1 {1 | BLADE 59 | 700-409-908 1 | SCREW- (1/4-20 x 5/8")
28 700-991-821 | 1 {1 | ADAPTOR 60 | 700-990-641 1 |} COVER- Spring
30 700-463-029 | 1 {2 | KEY . » 1 1 1 | ENGINE
31 700-408-876 | 3 | 3 | SCREW- Hex Hd.

(3/8-16x 1 1/2")

* For replacement of engine model #100708, Type #3111-01, see
your local Briggs & Stratton dealer.




FIGURE 2

HANDLE ASSEMBLY




PARTS LIST - FIGURE 2

QUAN.
a
REF. é é
NO. PART NO. - | < -| DESCRIPTION
1 700-991-893 1 | TRACTION LEVER
2 700-452-002 1 | WASHER- Flat (1/4")
3 700-409-704 1 | SCREW- Hex hd. (10-16 x 1/2")
4 700-344-544 1 WASHER- Carved
5 700-991-888 1 BAIL- Brake Control
700-991-891 1 BAIL- Brake Control
6 700-991-899 111 CONTROL- Manua! Start
7 700-991-906 1 | ACTUATOR-R.H.
8 700-8991-907 | 1 | 1 | ACTUATOR-L.H.
9 700-991-852 | 1 | 1 | EYEBOLT- (1/4-20 x 1 3/4")
10 700-993-195 | 1 | 1 | CONTROL- Throttie
1 700-991-894 1 1 HANDLE- Upper
12 700-992-400 | 1 | 1 | HANDLE- Lower
13 700-460-306 | 2 § 2 | PIN-Hair
14 700-359-178 | 2 | 2 § STUD
15 700-403-744 1 1 SCREW (10-24 x 1/2")
16 700-445-775 2 2 NUT- Flanged (5/16-18)
17 700-995-420 | 1 1 { CLAMP- Cable Single
18 700-339-550 | 2 | 2 | KNOB- Handle
19 700-443-106 2 2 NUT- Hex (5/16 x 18)
20 700-359-102 | 2 | 2 | BOLT
21 700-991-902 1 CABLE- Traction control
22 700-444-708 1 1 NUT- Hex (1/4-20)
23 700-993-197 | 1 1 BOLT
24 700-443-102 | 1 1 NUT- Hex (5/16-18)
25 700-447-010 | 1 1 WASHER- External Tooth (1/4")
26 700-995-410 | 2 | 2 | CLAMP- Doubie
27 700-453-009 1 WASHER- Flat (5/16")
700-991-636 | 1 1 TIE- Cable (not shown)




FIGURE 3

GEAR REDUCER ASSEMBLY

(SELF PROPELLED ONLY)
33—
\‘/4
2 g
27 —>
5




PARTS LIST - FIGURE 3

REF. r
NO. PART NO. | © | DESCRIPTION
1 700-461-415 | 1 | PIN-(3/32x3/4")
2 700-990-499 | 1 | BEARING- Ball
3 700-359-085 1 | PULLEY
4 700-461-414 | 1 | PIN
5 700-990-642 | 1 | WORM & SPACER
6 700-8990-525 | 1 | SHAFT- Worm
7 700-992-990 1 | SHAFT- Drive
8 | 700-463-101 | 1 | KEY- (1/2x 1/8)
9 700-376-110 | 2 | SEAL
10 700-990-529 | 1 | GEAR REDUCER
HOUSING ASSY.
(Inciudes Index #9 & 21)
1" 700-472-007 1 | PLUG- Pipe
12 700-990-446 | 2 | RACE- Bearing
13 700-992-770 1 GEAR- Helical
14 700-992-780 1 CONE- Friction
15 700-992-800 1 DRUM- Clutch
16 700-990-153 1 FORK- Shift
17 | 700-461-330 | 2 | PIN-(5/32 x 3/4")
18 700-408-862 | 4 | SCREW- Sems thd.
(1/4-20 x 7/8)
19 | 700-990-168 | 1 | COVER- Gearbox
(Includes Indexes #9 & 21)
20 700-375-948 1 GASKET
21 700-992-820 | 2 | BUSHING- Sleeve
22 700-458-037 1 O-RING
23 700-458-094 1 RING
24 700-994-140 1 LEVER- Shift
25 700-990-447 1 BEARING- Thrust
26 | 700-990-415 1 VENT
27 | 700-990-463 1 WASHER
28 | 700-990-527 1 BEARING- Needle




PARTS LIST

BAG®
700994208
UPPER HANDLE*
700991786
BAG SUPPORT * ROD, UPPER HANDLE *
700142013 700359169
RETAINER, UPPER HANDLE *

HANDLE AND FRAME * 700359179

700993811

BAG KIT (700994303) INCLUDES ALL OF ABOVE

UWECHO

ECHO, INCORPORATED
400 OAKWOOD ROAD ® LAKE ZURICH, IL. 60047

CHUTE
700992778

WING NUT (1/4-20)

©

FLAT WASHER
(1/4”)

SPRING
700992783

JA-99431-9

0889



A DANGER - -

To avoid the possibility of serious bodily injury, always stop engine before installing or

removing grass catcher attachment.

INSTALLATION

1. Install discharge chute onto mower deck.
a) Remove wing nut and washer on discharge cover.

DISCHARGE
COVER

WING NUT
AND WASHER

b) Raise discharge cover and slide chute onto deck so
that edge of chute is under the chute retaining
bracket and the two studs align with holes on chute

[w—
v 24
(P
CHUTE RETAINING “—
BRACKET

=

. S e
S

\

STUD
N

¢) Instali the two wing nuts and washers (one each
from the mower deck and one each from the parts
bag) and tighten securely.

WING NUTS AND WASHERS

2. Mount bag assembly onto mower
a) Install bag support rod into deck.




b) Place lower side of circular opening in bag over tab
on lower side of chute

FRONT BAG HANDLE

c) Lift upward on handle and slide bag onto chute
d) Hang bag loop on bag support rod

€) Reverse the joining bolts and knobs so that knobs
are outside of handles

f) Hang rear bag handle on crossbar of handies

REAR BAG HANDLE

N\

N

JOINING
KNOBS

EMPTYING GRASS BAG

1. Shut off engine.

2. Liftfront bag handle and puli rearward so that bag slips
off of chute.

3. Lift rear bag handie off of crossbar. Lift bag loop off of
support rod.

4. Open bag zipper and dump grass

A “DANGER _

To avoid the possibility of serious
bodily injury, stop engine before in-
stalling or removing the catcher. DO
NOT reach into the discharge chute
when engine is running. Remove and
install catcher with care. Never operate
the mower if the entire grass catcher or
discharge cover is not in place.

OPERATING MOWER
WITH CATCHER

Cut only when grass s dry to obtain best appearance and
maximum grass catching

When cutting high grass cut twice once at high setting
and then at the desired height This will insure a smooth,
finished cut and maximum grass catching

For maximum bagging performance, operate mower with
the throttle control in the RUN position

CARE OF GRASS BAG

After using the catcher, store it in an airy location to allow
the bag to dry Occasiona! washing of bag 1s required
Hand or hose rinsing or soaking overnight in a suitable
container 1s suggested

Under normal usage the bag material 1s subject to deter-
oration and wear Check frequently for need of bag
replacement Order Grass Bag 700994208

NOTE

If chute clogs, turn engine off, remove spark plug
wire and wait for blade to stop. Never, never in any
manner try to unclog mower with engine running.
Do not open zipper with engine running. Remove
and empty bag, raise chute and clean out debris. Be
careful not to cut fingers on the blade which may be
directly below the chute opening. Reconnect spark
plug wire after chute is unclogged.





